Pressure Washer
Model Nos. PS80979/PS80979A
Replacement Parts List

Nettoyeur Haute Pression
Numeéros de modeéle PS80979/PS80979A
Liste des piéces de rechange

Lavadora a presion con motor
Modelo nums. PS80979/PS80979A
Lista de piezas de repuesto

OWT INDUSTRIES, INC.

P.O. Box 35, Highway 8, Pickens, SC 29671 USA
1-877-617-3501 ¢ www.powerstroketools.com

988000-518
8-15-12 (REV:03)



—— POWER STROKE PRESSURE WASHER — MODEL NOS. PS80979/PS80979A =




—— POWER STROKE PRESSURE WASHER — MODEL NOS. PS80979/PS80979A =

The model number will be found on a label attached to the engine plate. Always mention the model number
in all correspondence regarding your PRESSURE WASHER or when ordering replacement parts.

KEY
NO.

1

0 N O O WD

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

PART
NUMBER

661501001

561307004
310673006
308638022
678016006
519313002
310656008
308700012
308706006
308699012
308697012
678774002
Note A

620599007
308451019
638275002
660962001
308471032
678041007
638662003
660962003
678899001
661505003
308452002
310658005
678243007
678169004
308653025
308760019
308506006
308907005
570728003
518391001

DESCRIPTION QTY.
Screw (1/4-20 x 1.85 in.,

T30 Torx HA.) weveeeeeeeieicieeeeeee e, 6
Rubber FOOt.......ccovviieiieeiee e, 2

Hose and Nozzle Holder Assembly ..... 1

Handle wW/Foam ........ccccceveiviieeneennnen. 1
Lock Nut (1/4-20)..cccccccieeeeecieeeeeee 8
LATE=TaTo I s (o] o = SN 1
Handle Assembly........ccccceiviieeniennnen. 1
40° NOZZI€..ccoee i 1
Soap Nozzle.......ooooiiiiiee s 1
25° NOZZI€..ccoo i, 1
0° NOZZIe. ..o 1
Flange Nut (M8 x 1-1/4in.) .....eeveenneen. 8
Engine....cooooe i 1
AXIE i 2
WhEEl...oeeeieeeeee e 2
Washer (1/2 in.) oo 2
Bolt (M8 x 55 mm, Flange Hd.)............ 4
Main Frame Assembly ..........ccccceeeunnee. 2
Output Shaft Key (40 mm).................. 1
Engine Plate........iiiiiinieeee 1
Bolt (M8 x 60 mm, Flange Hd.)............ 3
AXIE CliPuueeerrreeiieeee e e 2
Bolt (M8 X 50 MM) ceeveveeeeeeeieeeeeee 1
Detergent Suction Kit .........cccccvvveeeeenn. 1
Soap Tank with Cap.....c.ccccvveeeriiiieennn. 1
Wand Holder LOOP.......uuerrrveeiiiiieiiinns 1
Thermal Release Valve.........ccceeeeeennn. 1
PUuMpP oo 1
Trigger Handle Assembly.........c........... 1
Extension Wand.........cccooviiiiiiiineeeenn. 1
Hose (25 ft., 3000 PSi).....cccceecrrrrrernennn. 1
Chemical Siphon Tube.........ccccvvveeeeeen. 1
Chemical Siphon Filter .........ccccvveeeeeen. 1

KEY
NO.

PART
NUMBER

940786008
940654084
940654089
940786006
940971055
941486002
940947003
940496002
940889001
940680027
940899001
940779063

940678216
941531051

940894001
940705094
940698011
940872001
960433002
940517007
940647048
940716004
940716005
941494005
940871002
940647047
308662001
941505001
940803018
308861003
63 308862003
64 661501007

Not Shown:
988000517

34
35
36
37
38
39
40
41
42
43
44
45
46

47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62

DESCRIPTION

Label (Wand Logo)..........
Label (Wand Warning).....

Fr/Sp Label (Wand Warning)................

Label (Wand Rating)
Danger Hang Tag............
Inquiries Label
Combustion Label
Pump Quick Start Label .
Add Oil Hang Tag............
Hot Surface Label...........
No Oil Label....................
Performance Label

Data Label (PS80979).....
Data Label (PS80979A)...

Danger Label
Soap Tank Label.............
Engine On/Off Label
No E85 Label..................
Engine Quick Start Label
Lubricant Label...............
Choke/Run Label............
Garden Hose Hang Tag ..

High Pressure Hose Hang Tag.............

Recoil Start Label
Oil Fill Location Label
Choke Label....................
Filter Screen (Pump Inlet)
Release Water Label.......
EMC Label.....................
Inlet Tube .........ccceeeeeeees
Outlet Tube .....................

Screw (1/4-20 x 2 in., T30 Torx Hd.).... 2

Operator's Manual..........

NOTE A: OWT Industries, Inc., will not provide engines as replacement parts. Engines are covered through the engine
manufacturer’s warranty. Consult the accompanying engine manual or contact our service department for assistance.

J




NETTOYEUR HAUTE PRESSION POWERSTROKE

f NUMEROS DE MODELE PS80979/PS80979A A
Le numéro de modele se trouve sur une étiquette fixée sur le boitier plaque du moteur. Ne jamais oublier de
mentionner le numéro de modele dans toute correspondance concernantle NETTOYEUR HAUTE PRESSION
ou lors de la commande de piéces détachées.

PIECE REF. DESCRIPTION QTE PIECE REF. DESCRIPTION QTE
1 661501001 Vis (1/4-20 x 1,85 po, 37 940786006 Etiquette (puissance de la lance)...... 1
téte T30 TOIX)...ocveeeeeeeeeieee e 6 38 940971055 Etiquette attachées de danger ......... 1
2 561307004 Pied en caoutchouc.........c.ccccuveeennne 2 39 941486002 Etiquette de enquétes ........ccou........ 1
3 310673006 Ensemble comprenant un 40 940947003 Etiquette d’avertissement
porte-tuyau et un porte-buse............ 1 de combustion.........cccceveeeiieeccnneenne, 1
4 308638022 Poignée aveC MOUSSE .....cccevvuveeeernnne 1 41 940496002 Etiquette de démarrage rapide
5 678016006 Ecrou de blocage (1/4-20)................ 8 de POMPE .. 1
6 519313002 Supportdelance.......ccccccevivvereennnnee. 1 42 940889001 Etiquette attachées de bas
7 310656008 Ensemble de poignée.........cccceeun..ee. 1 niveau d’huile........ccccooveeeeriiiiieeeene 1
8 308700012 40° BUSE ....oeverererrrerrriesreeseenenens 1 43 940680027 Etiquette de surface bralante........... 1
9 308706006 BUSE & SAVON......corveeveererrreeneinnnnnes 1 44 940899001 Etiquette de bas niveau d’huile ........ 1
10 308699012 25° BUSE ...ccecvieeieeeeeesecereeeeeesesesnseenas 1 45 940779063 Etiquette de démarrage.................... 1
11 308697012 0° BUSE ..eevecurieeieeeeieee e e ccveee e 1 46 940678216 Etiquette de données (PS80979)......1
12 678774002 Ecrou a embase (M8 x 1.25 po)........ 8 941531051 Etiquette de données (PS80979A)....1
13 Note A MOTEUF ...t 1 47 940894001 Plaquette de danger ......................... 1
14 620599007 AXIE....oecveerireeeeriereieieeereieeseeeeesenees 2 48 940705094 Etiquette de réservoir de savon........ 1
15 308451019 DISQUE...cvevevrereeeeeecerereneseceeeeesereseenans 2 49 940698011 Etiquette de moteur marche/arrét ....1
16 638275002 Rondelle (1/2 PO) c.coveveevererereeererennns 2 50 940872001 Etiquette de "Ne pas utiliser le
17 660962001 Boulon (M8 x 55 mm, téte flasque)...4 garburant E85" .., 1
18 308471032 Ensemble cadre principal................. 2 51 960433002 Etiquette de démarrage rapide
19 678041007 Clavette d’arbre de sortie c,Iu (90101 (T U | 1
(A0 MIM) et 1 52 940517007 I;tiquette de lubrifiant de moteur......1
20 638662003 Plaque du MOteUr ..........ccov..crvevenns. 1 53 940647048 Etiquette de demarrage / volet
21 660962003 Boulon (M8 X 60 mm, téte ﬂasque)...3 C’je départ .......................................... 1
22 678899001 Bride d'aXE .....ceerrerrrrsseeeereerrrsssenen 2 54 940716004 Etiquette attachées de
23 661505003 Boulon (M8 X 50 MM) w.veeevvrrrrrrrrre 1 tUYaU d'ArTOSAge. .ovvveemses e 1
24 308452002 Kit d'aspiration détergent................. 1 55 940716005 tEJ;ite:]t:u?:z?Z:;Zr?e 1
25 310658005 Réservoir de savon..........eueeeeeeunnnnnnn. 1 56 941494005 Etiquette de lanceur & rappel .......... 1
26 678243007 Porte-lance.......cccocoiiieiieiiiiiiieeies 1 ... i .
. 57 940871002 Etiquette de orifice de lieu
27 678169004 Soupape thermique de . o o
relachement........ccccceoeceeeeeccineneen, 1 r’er.nphssage d ,hU|Ie de localizacion..1
D8 308653025 POMPE .oovooeeeeeeeeersoeeeeeeeeoeeoeeeeeeee 1 58 940647047 52%“:;;‘.’_6_’. dema”age / Vo'et _________ 1
29 308760019  Ensemble poignee de gachette........ ! 59 308662001 Ecran filtrant (orifice d’aspiration).....1
30 308506006 Rallonge pourlance.......cccccceeeeeunneeee 1 60 941505001 Etiquette de libérer
31 308907005 Tuyagx (7,62 m, 20 684,27 la pression d’eau ........cccccveeeuveeeneen. 1
[25 pi;; 3000 PSI ) vvvvvvsvvevveven 1 61 040803018 Etiquette de EMC .oov..oooeoeeor.... 1
32570728003  Tube-siphon a produits chimiques.... 1 g5 338861003 Tube d'AITIVEE ..rrrsreerrreeerersserreree 1
22 glg?ggg?g E””e'Siph(‘l’” a zrold“:ts Ch)imiq“es 1 63 308862003 TUDE AE SOMIE .rrsrrvvrrrrrsrcerrersseen 1
tiquette (logo de la lance)............... ) R
35 940654084 Etiquette 64 661 50? 007 Vis (1/4-20 x 2 po, téte T30 Torx) .....2
(avertissement sur la lance).............. 1 Pas lllustré : o
36 940654089 Etiquette (avertissementy.................. 1 988000517 Manuel d'utilisation......c....cccceeveenneee. 1
NOTE A: OWT Industries, Inc., ne fournit pas de moteurs dans ses pieces détachées. Les moteurs sont couverts par
la garantie du fabricant de moteurs. Consulter le manuel du moteur inclus ou contacter notre département de service
kaprés-vente pour toute assistance. )




~——— LAVADORA A PRESION CON MOTOR — MODELO NUMS. PS80979/PS80979A ————

El nUmero de modelo se encuentra en motor. Siempre mencione el numero placa del modelo en toda correspon-
dencia relacionada con el LAVADORA DE PRESION o al hacer pedidos de piezas de repuesto.

REF. N/P DESCRIPCION CANT. REF. N/P DESCRIPCION CANT.
1 661501001 Tornillo (1/4-20 x 1,85 pulg., 36 940654089 Etiqueta (advertencia).........cccceeeeennneee. 1
cab. T30 TOIX) ...covrvrerrnriiiiiiinineniinees 6 37 940786006 Etiqueta (potencia del tubo................ 1
2 561307004 Pie de goma....ccccceveerieeiinrerneeeeeeaeenenn 2 38 940971055 Etiqueta colgada del peligro............... 1
3 310673006 Montaje de soporte de boquillay 39 941486002 Etiqueta de investigaciones................ 1
MaNQUETa......coieiieiiiieee e 1 40 940947003 Etiqueta de advertencia
4 308638022 Mango con goma espuma.................. 1 de combustioN........ccceeeeeeeeeeereeeiennes 1
5 678016006 Contratuerca (1/4-20)...ccccceeeeeeeeeeenn.n. 8 41 940496002 Etiqueta de arranque rapido de
6 519313002 Soporte del rociador......cevveeeeeeeeeccnnnns 1 labomba.......cccccomiiiiiiei 1
7 310656008 Conjunto del mango auxiliar............... 1 42 940889001 Etiqueta colgada del afada aceite...... 1
8 308700012 40° Boquilla .....ccvveeeirieeeeeeeeeee e 1 43 940680027 Etiqueta superficial caliente................ 1
9 308706006 Boquilla para jabdn.......ccccceeeeeeeecnnnns 1 44 940899001 Etiqueta del anada aceite................... 1
10 308699012 25° Boquilla ....ccoecuvveeeiiiiieeeieiieeees 1 45 940779063 Etiqueta de rendimiento ..................... 1
11 308697012 0° Boquilla ....cceevruiieeeiiiiieeeieiieeeees 1 46 940678216 Etiqueta de datos (PS80979).............. 1
12 678774002 Tuerca de brida (M8 x 1,25 pulg.)....... 8 941531051 Etiqueta de datos (PS80979A,)............ 1
13 Note A MOTOF .o 1 47 940894001 Etiqueta de peligro........cccccecveeevrinnen. 1
14 620599007 AXIE..uviieiiiiiieee et 2 48 940705094 Etiqueta de tanque de jabodn .............. 1
15 308451019 Rueda.......ccooiiiiiiiiiiieiie 2 49 940698011 Etiqueta de motor
16 638275002 Arandela (1/2 plug.) ..ccoecveeeeriiieiieennns 2 encendido/apagado .......cccccceeerieeeennne 1
17 660962001 Perno 50 940872001 Etiqueta de " No utilice E85" .............. 1
(M8 x 55 mm, cab. de brida)............... 4 51 960433002 Etiqueta sobre el arranque rapido
18 308471032 Montaje del armazoén principal ........... 2 del MOtor ..o 1
19 678041007 Llave del eje propulsor 52 940517007 Etiqueta de lubricante para motor...... 1
(40 MM) it 1 53 940647048 Etiqueta del arranque/anegador......... 1
20 638662003 Placa del motor .........ccceeveiiiiiienieen. 1 54 940716004 Etiqueta colgada del
21 660962003 Perno manguera de jardin........ccocceeerieeernnen. 1
(M8 x 60 mm, cab. de brida)............... 3 55 940716005 Etiqueta colgada del
22 678899001 Mordaza de €j€....ccccvreerrrereeeeeeeieicnnnns 2 manguera de alta presion.................. 1
23 661505003 Perno (M8 x 50 MM) ....cceeeveeeeeveeeccunnnns 1 56 941494005 Etiqueta del arrancador retractil ......... 1
24 308452002 Juego para la succion 57 940871002 Etiqueta del agujero de llenado
de detergente ..., 1 de aceite de localizacion .................... 1
25 310658005 Tanque para jabon.......ccccceeeviiiiiiinnnns 1 58 940647047 Etiqueta del anegador ............ceeeuueeee 1
26 678243007 Soporte del Mango.......ccceevcuveeeeeenuneen. 1 59 308662001 Pantalla del filtro
27 678169004 Valvula de descarga térmica.............. 1 (entrada de la bomba)...........coovvnneee 1
28 308653025 BOMDA ......ccmeeueeeeeeeeereeeeeeeeeeneeenens 1 60 941505001 Etiqueta de liberar
29 308760019 Conjunto de mango del gatillo ........... 1 la presion del agua ...........cccoocirinne 1
30 308506006 Tubo de extension .............ccceeeeeeenes 1 61 940803018 Etiquetade EMC........ccoovriiininnne, 1
31 308907005 Manguera (7,62 m, 20 684,27 62 308861003 Tubo de salida.....cccoeeveievnvirniiinnennnen. 1
[25 pies, 3 000 PSI] )ueeevreeeeereeerieennenns 1 63 308862003 Tubo de tornacorriente ..........ccceeueeee. 1
32 570728003 Tubo de sifén qUIMICO ......cccvevevvveee. 1 64 661501007 Tornillo (1/4-20 x 2 pulg.,
33 518391001 Filtro de sifdn qUIMICO .....ceevrvreeeeee. 1 cab. T30 TOrX) .....cvuvunmrenininiiiciiiinns 2
34 940726016 Etiqueta (logotipo del mango)............. 1 No Se lllustra:
35 940654084 Etiqueta (advertencia sobre 988000517 Manual del operador ...........ccccuvvveeeenn. 1
€l Mango) ....cccueeeeieeeiee e 1

NOTA A: OWT Industries, Inc., no proporcionard los motores como repuestos. Los motores estan cubiertos por
medio de la garantia del fabricante del motor. Consulte el manual adjunto del motor o comuniquese con nuestro
L departamento de servicio para recibir ayuda al respecto.

J

5



OWT INDUSTRIES, INC.

P.O. Box 35, Highway 8, Pickens, SC 29671 USA
1-877-617-3501 e www.powerstroketools.com



